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Appoint
Assembly Instruction 039234

Start building Appoint configurations from left to right and assemble 
the legs and the brackets for the seats onto the beam using the M6x60 
threaded rods and M6 threaded knobs. NOTE! The beams design and 
position is different depending on the module design.

No holes = End without armrest OR connects to the next beam 
Holes = End with armrest OR connects to the next beam

The connections of two beams are 
always between one end with holes 
(female) and one end without holes 
(male). The holes are meant for 
assembling an armrest between the 
seats. 

Assemble the seat and the back 
with the brackets. Use the 
countersunk M6x60 to assemble 
the brackets to the back.

Then use the countersunk M6x25 
to assemble the back to the seat.
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Assemble the seats to the beam, either on top of the legs or  
the brackets, using the M6x25 screws.

When fastening an armrest use 
the M6x60 threaded rods and the 
M6 threaded knobs.

When connecting to another module, unscrew the 
connection piece underneath the beam, position it in 
connection mode and screw it to both modules beams. 

Connection 
piece
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039234 Produced by: EFG Product development

The product contains one or more of following materials:  
Metal, plastic, wood, fabric, foam.

For corner configurations be extra aware of the position of the beams. 
In case of end armrest, the end with holes should be outwards, in case 
of no end armrest, the end with holes should be underneath the table 
top. The table top is assembled with the M6x16 mm screws.


